
 

 

Sichuan-Chongqing Cooperation: (Guang'an) 
Demonstration Area Infrastructure 

Development Project  

Linshui Component 

 
Environmental Impact 

Assessment 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Linshui County People´s Government 

China Railway Eryuan Engineering Group Co., Ltd. 

October 2014 Chengdu 

 

E4637 V4 REV 
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is
[...]
separating system design shall be adopted for collecting the wastewater of the 
upstream and midstream section of Shiba River (the planned area), while 
intercepting type combined system design shall be adopted for collecting the 
wastewater of the downstream section of Shiba River (built up area).  

 

Figure 3.2.2-2 Drainage System in the North Area of Linshui Industrial Park 

3. Technical standard 

Pipe roughness coefficient: reinforced concrete pipe: n = 0.014, steel pipe: n = 
0.010; 

Design fullness: sewage pipe shall be calculated as slack flow, and maximum 
design fullness shall refer to the Table below: 

Table 3.2.2-1 Maximum Design Fullness for pipes 

Pipe diameter Maximum Design Fullness 

d200～d300 0.6 

d400～d500 0.65 

d600～d1000 0.75 

d1200～d1800 0.8 

Minimum and maximum design flow rate: in order to ensure that solid waste 
can be washed away by wastewaters, the design of the pipeline slope shall 
ensure that the minimum flow rate of wastewaters is no less than 0.65m/s below 
the maximum fullness of pipeline and the maximum flow rate for non-metal 
pipeline is 5.0m/s. 

Minimum overburden soil depth and maximum buried depth: buried depth 
of pipeline shall safeguard it from the current and future possible harm to 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       45 

pipeline facilities; generally, the minimum overburden soil depth above the top of 
pipe under MV lane shall be no less than 0.7m. Moreover, it is not proper for 
burying pipe too deep, or it not only results in too high a construction cost, but 
pretty high operation and maintenance costs. Generally buried depth of pipe 
shall be within 8~9m.  

Manhole arrangement: manholes shall be provided at pipe junction, pipe bends 
and where pipe diameter or pipe slope changes, where there is water fall, and at 
regular interval along straight pipe section (for sewage pipe the maximum 
interval shall be 40~100m, and 50~120m for combined pipe).  

Determination of specific discharge: specific discharge of sewage surface is 

0.40 L／S·ha. 

4. Plant layout of wastewater interceptors 

The wastewater interceptors are laid along the north and south side of Shiba 
River respectively. The north side wastewater interceptor crosses the Shiba 
River to converge with the south one at Node 35, eventually the wastewaters 
flow into the No. 2 WWTP in Linshui County. The total length of wastewater 
interceptors is 13.066km, with pipe diameter of DN400~DN1200. 

In the midstream and upstream sections of the wastewater interceptors (length 
on one side is about 4km), where it is yet to be developed, complete separating 
system is adopted and the rainwater is discharged into water bodies nearby and 
wastewater is collected by the wastewater interceptors in these sections. 

In downstream section of the wastewater interceptors (length on one side is 
about 2km), where it is the built area of LETDZ, intercepting type combined 
system is adopted. Wastewater from the combined pipeline is collected by the 
wastewater interceptors through catchpit, while rainwater is discharged into the 
Shiba River. 

Table 3.2.2-2 Bill of Quantities for Wastewater Interceptors 

SN Name Specification Unit Qty. Remarks 

1 
Steel belt reinforced 

HDPE pipe 
dn400 m 2458 Slope excavation 

2 
Steel belt reinforced 

HDPE pipe 
dn800 m 4419 Slope excavation 

3 
Steel belt reinforced 

HDPE pipe 
dn800 m 1119 

Fully contracted river bank 
section 

4 
Reinforced concrete 

jacking pipe 
dn800 m 85 Pipe jacking H = 14 m 

5 Steel Pipe dn800 m 85 Overhead (10 m) 

6 
Steel belt reinforced 

HDPE pipe 
dn1000 m 764 Slope excavation 

7 
Reinforced concrete 

jacking pipe 
dn1000 m 450 Pipe jacking H = 14 m 

8 
Steel belt reinforced 

HDPE pipe 
dn1000 m 2868 

Fully contracted river bank 
section 

9 Steel Pipe dn1000 m 85 Overhead (10 m) 

10 
Steel belt reinforced 

HDPE pipe 
dn1200 m 240 Excavation 

11 
Reinforced concrete 

jacking pipe 
dn1200 m 420 Pipe jacking H = 8 m 

12 Steel Pipe DN1000 m 28 
River crossing via inverted 

siphon 

13 Steel Pipe DN1200 m 45 
River crossing via inverted 

siphon 

4. Drainage destination of wastewater interceptors 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       46 

Wastewater interceptors are laid along the north and south side of Shiba River. 
The wastewater interceptors on the north side along Shiba River cross the Shiba 
River to converge with those on the south side at Node 35, ultimately into the No. 
2 WWTP in Linshui County. 

3.2.3 WWTP Component 

Two WWTPs will be built in the assessment area, namely, the No. 2 and No. 3 
WWTP. 

World Bank loan funded WWTP: No. 3 WWTP of Linshui County  

 Non-World Bank loan funded WWTP: No. 2 WWTP of Linshui County 

 

Figure 3.2.3-1 Location Sketch Map of WWTP 

 Overview of Linshui No. 3 WWTP: 

1. Location of WWTP 

The No. 3 WWTP is located at Group 3 of Xinhe Village south of Linshui 
County Downtown, east of Baotou-Maoming Expressway and state road 
210, with convenient traffic conditions; the place now consists partially of 
farmland and wasteland. The 20 year flood elevation at the plant site is 
294.83m. 

2. Service scope of WWTP 

According to the Regulatory Plan of City-production Integration 

Service 
scope 

Service 
scope 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       47 

Demonstration Zone in Southern Linshui County Downtown, the service 
scope of Linshui County No. 3 WWTP is the south area of industrial park; 
calculated based on the service area chart, the service scope of No. 3 
WWTP is about 324.87hm2 industrial area. 

3. WWTP inflow and drainage scheme 

The inflow pipe of No. 3 WWTP starts from the sewage pipe of the No. 2 
Road planned in the Project; it runs along the planned road and natural 
terrain into the lift pump station of No. 3 WWTP, with a total length of 1,800m 
and diameter of d800. 

The tail water discharge pipes of No. 3 WWTP are laid along the Danshuitan 
River, ultimately into the Bajiao River, with pipe length of 2,650m and pipe 
diameter of DN600. 

3. Wastewater treatment capacity 

According to the prediction of sewage quantity in the south area of LETDZ 
by the General Planning of Linshui County Downtown, the Urban Drainage 
Special Planning of Linshui County, and the Regulatory Plan of 
City-production Integration Demonstration Zone in Southern Linshui County 
Downtown, it is decided in the Project feasibility study that the short term 
(2020) capacity of No. 3 WWTP is 4,000 m3/d, and long term (2030) 
capacity is 8,000 m3/d. Considering that it will take time for the settling and 
construction of industrial enterprises, and according to the capital 
arrangement, the No. 3 WWTP will be constructed in two stages.  

4. Inflow and effluent quality 

According to Project FSR, the Linshui No. 3 WWTP mainly disposes the 
industrial wastewater and sewage in the south area of LETDZ, where the 
enterprises induced are mainly of machining, textile, food, packaging, 
electronics, and so on. 

The analogy in feasible study report is performed for the inflow water quality 
of Linshui No.1 WWTP through the investigation on existing enterprises in 
LETDZ and in combination with the Code for Design of Outdoor Sewerage 
Engineering; in consideration of the allowance for treating future inflow 
water of WWTP, it is determined in the final feasibility study that the inflow 
water quality indicators of WWTP satisfy the requirements as follows: 

Table 3.2.3-1 Predictions on Designed Inflow and Effluent Quality 

Water quality index pH 
CODcr 

(mg/l) 

BOD5 

(mg/l) 

NH3-N 

(mg/l) 

TN 

(mg/l) 

SS 

(mg/l) 

TP 

(mg/l) 

Inflow 
quality 

Domestic 
Wastewater 

6.5-8.5 300 165 200 26 4.4 36.5 

Production 
wastewater 

6.5-8.5 189 97 164 20 2.3 25 

Effluent quality 6-9 ≤50 ≤10 ≤5 (8) ≤15 ≤10 ≤0.5 

5. Process and scale 

(1) Process and scale 

Combined process of “coarse grid + fine grid + grit chamber + 
regulating tank + hydrolysis acidification tank + amended oxidation 
ditch + rotary filter tank” is adopted as the wastewater treatment 
process; sludge treatment process of “sludge storage pool + 
Plate-and-frame filter press + lime” is adopted for sludge dewatering, 
and “ultraviolet disinfection” process is adopted for disinfection. 
Component scale: 0.4×104m3/d for short term, and 0.8×104m3/d for long 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       48 

term. See Attached diagram 14 for process flow chart. 

 

Figure 3.2.3-2 Wastewater Treatment Process Flow Chart 

(2) Process instructions 

ndustrial park wastewater is collected by wastewater pipe network and 
flows into WWTP. First it flows through the coarse grid and into the 
lifting pump room where the big suspended solids and floating objects 
are intercepted by the coarse grid; lifted by the lifting pump, it then flows 
through the fine grid and into the grit chamber where grit with big 
specific gravity is removed from the wastewater, effluent from the grit 
chamber then flows into the regulating tank for quality and quantity 
adjustment, and then into hydrolysis acidification tank where 
decomposition of macromolecular substances and degradation of toxic 
and harmful substances are carried out in hydrolysis section tank to 
improve the biodegradability of wastewater; it then flows into the 
oxidation ditch upon hydrolysis, passing anaerobic zone, anoxic zone 
and aerobic zone successively, where the pollutants in wastewater are 
removed by microorganisms; the effluent whereof now flows into 
sedimentation tank for sludge and water separation, the supernatant 
flows into the filter tank and, after disinfection and metering, is 
discharged up-to-standard. 

Sludge separated in the sedimentation basin of oxidation ditch is 
entered into sludge back well where it is pumped back to the oxidation 
ditch and hydrolysis acidification pool; the remaining sludge is pumped 
to the sludge sump. Sludge produced in the flocculation filter tank is 
also pumped to the sludge sump where it is again pumped to sludge 
dewatering system, after the sludge moisture content is reduced to 
lower than 60%, the sludge is transported outward for disposal. 
Wastewater discharged from the sludge dewatering system flows to the 
coarse grid and lifting pump room through the plant drainage pipe for 
further treatment. 

6. WWTP general layout design 

(1) General Layout 

The WWTP is divided into three function areas, namely, work and living 
area, production area and auxiliary production area. The work and 
living area consists of worker’s canteen, warehouse and the guard 
room; the production area consists of sewage treatment, dosing and 
disinfection room, blower room, power distribution control station; and 
the auxiliary production area consists of structure area for sludge 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       49 

handling. Different areas are separated by plant roads. 

1) Work and living area: it is located on the west side of the plant. 
Close to the door, main structures consist of complex building 
(including workers' canteen) and the guard room. It is convenient 
for access and management. 

2) Production area: it is located in the middle of the plant. Main 
structures consist of the coarse grid room and lifting pump station, 
fine grid room, bell type grit chamber, oxidation ditch, secondary 
sedimentation tank, rotary filter tank, transformer and distribution 
room and blower room. This area is the core area for water 
processing with many pipelines; in addition to reserving enough 
pipeline corridors around, special attention shall be paid to 
surrounding landscaping.  

3) Auxiliary production area: it is located on the east side of the plant, 
consists of sludge storage pool, sludge dewatering room, dosing 
room, machine repair shop. 

The perennial dominant wind direction is north wind; the sludge 
treatment system is located in the downwind direction of the dominant 
wind. See plan layout for the specific arrangement of structures. 

Various functional areas of the plant are divided by plant roads and 
separated by green belt, they are independent from each other, 
however, connect closely. Pipelines between different workshop 
sections are short and convenient and smooth traffic in between is 
available.  

The plant gate is located on the east side. 

General technical and economic indicators and main quantities are 
shown in Table below: 

Table 3.2.3-2 General Technical and Economic Indicators of No. 3 WWTP 

SN Indicators Unit Qty. Remarks 

1 Plant floor area Ha 0.88 (13.3mu  

2 
Floor area of buildings and 

structures 
m

2
 2408  

3 
Floor area of storage yard and 

outdoor operation field 
m

2
 300  

4 Building coefficient % 31.0 Short term 

5 Floor area of road and square m
2
 2251  

6 Usage factor % 55.5  

7 Greening area Ha 0.35  

8 Softening coefficient % 40 Short term 

Table 3.2.3-3 Main Work Quantity 

SON Indicators Unit Qty. 

1 Excavation in plant m
2
 38700 

2 Backfilling in plant m
3
 38000 

3 
Brick and concrete 

rubble wall 
m 425 

4 Greening area m
2
 3546m

2
 

5 Electric flex door Piece 1 

6 Road and storage yard m
2
 2251 

7 
Slope protection and 

retaining wall 
m 400 

(2) Vertical design and flood control and drainage 



EIA for the Sichuan-Chongqing Cooperation: Guang'an Demonstration Area Infrastructure Development Project: 
Linshui Component 

China Railway Eryuan Engineering Group Co., Ltd.       50 

The plant is located on a mountain ridge with plant surface elevation of 
305.5m, where the 20 year flood elevation of the Danshuitan River is 
294.83m, thus there is no need for flood control.  

The whole plant area inclines southward (to the Danshuitan River) at a 
slope of 3‰, in favor of surface rainwater drainage. Rainwater drainage 
mode: rainwater drainage tubes are mainly used in the plant, rainwater 
channels are provided around buildings as necessary; rainwater is 
ultimately discharged out of the plant after being collected. 

(3) Plant road and transport 

Access to the plant is via the original rural road which leads to the east 
side of the plant. New plant road is in ring shape, for which, according 
to the vehicle running frequency of each section and the staff 
movement condition, 4m width of cement concrete pavement is 
adopted. No MV traffic workshop channels and footways are made of 
precast color concrete sidewalk slab. 

The plant transportation consists mainly of mud cake and sludge out 
and consumptive drugs in, of which, aluminum polychlorid is a liquid 
delivered to plant site by the supplier.  

Table 3.2.3-4 Summary of Plant Transportation Volume 

SN Item Name Unit 
Transportat
ion Volume 

Remarks 

1 
Mud cake, sludge, 

sand 
m

3
/d 1.4 Out of the plant by truck 

1 PAM t/a 0.5 Into the plant by truck 

Table 3.2.3-5 Vehicle Allocation 

SN Name Specification Num. Remarks 

1 Cargo-bus 0.5t 1 / 

2 Small car / 1 / 

(4) Plant greening 

The plant covers an area of 14.8mu. Targeted at the practical needs 
and development prospect of WWTP, two leading design concepts, 
namely, “humanized scale” and “ecological atmosphere” are proposed 
for the WWTP landscaping design; based on these two concepts, the 
design shall be conducted in proper scale and close to people as much 
as possible by analyzing the human behavior in the plant and various 
flow relationship, and by implementing the design goal of “ecologization 